VERSION 1.3 A 13/64” drill

bit and 1/4-20

INSPECT tap is required.
CONTENTS

OF KIT PRIOR 7/8” drill bit is
TO BEGINNING required
INSTALLATION

VieldeSismaara.

2686 Highway 92 - 0skaloosa, IA 52571
phone: 641.673.95396 email: info@kelderman.com
www.kelderman.com

2017+ Ford F-290/330 4X4
Rear 6-8” Lift Kit
Installation Instructions




1. Before you remove anything off the truck, measure the pinion angle on the bottom
of the differential. Make sure to record the measurement here . Once the kit is
installed, it is required to put the axle back to this measurement. This will keep the
correct pinion angle and should keep shutter upon take off and driveline vibration to a
minimum.

2. Raise the truck enough to remove the leaf springs. Remove the bolts that hold the
front of the leaf spring and rear shackle in place. The leaf springs and the shackles will
not be reused. Remove the rear shocks, they will not be reused. On the driver side
forward leaf spring bolt, you will have to lower the fuel tank a couple inches and move
it inward to get the bolt out.

3. Locate the supplied brake lines and the brake line mounting bracket (Part # 69444).
Locate the mount and install the brake lines. The bracket will install on the U-bolt in
step 6. Bleed the brakes before the initial test drive.




4. Locate the(2) 5748 air bags (Part # F5748), the (2) lower air bag risers (Part #
69254), lower air bag mounts (Part # 69257DS and 69256PS) and (4) 5/8 x 9”
bolts. Locate the risers and fasten them to the bottom of the air bags. Torque the
3/4” nut on the bottom air bag stud to 35 ft./Ibs. Locate the lower air bag mounts.
Drop (2) 5/8 x 9” bolts down through the inner holes on the mount. Place the air
bag and spacer on top of the lower air bag mount. Fasten the 3/4” nut on the weld-
ed stud to the bottom of the lower air bag mount. Snug this nut up, but don’t torque
yet. You will need to rotate the air bag to line up with the upper air bag mount in
step 9.

5. Place the lower air bag mounts on top of the axle. Locate the axle clamps/shock

mounts (Part # 69165DS and 69164PS). Drop the other (2) 5/8 x 8” bolts down

through the lower air bag mount and attach the axle clamps. The shock mounts on
the lower axle clamps must be mounted towards the inside of the frame. Snug up
the 5/8 bolts, but do not torque yet.

N o ":;

NOTE: There are several different rear axle sizes found in this truck. Double
check that the lower airbag mounts and axle clamps you have are for the correct
axle diameter. 3.5, 4”, and 4.5” axles can be present in these trucks.




6. Locate the lower crossmember (Part # 69258). It fastens to the lower air bag mounts
with the (2) 5/8 x 2” bolts on each side and the (2) 4 1/2” U-bolts (the tall end goes on
the drivers side). When installing the drivers side U bolts, make sure to slide the brake
line bracket over the back U bolt stud that was installed in step 3. Torque the 5/8” bolts
to 150 ft./Ibs. and the U-bolts to 55 ft./Ibs.




7. Before installing the upper trailing arm, the factory hole in the forward leaf spring
perch will need to be drilled out to 7/8”. Locate the upper trailing arms (Part # 52124)
and the provided spacer bushing. The spacer will go on the outside of the trailing arm
knuckle away from the frame. Adjust the distance between the knuckles to 17”.

The bars will install into the top hole on the lower air bag mount with the 7/8 x 5” bolts.
The opposite end goes into the forward leaf spring perch with the 7/8 x 5 1/2” bolt.

8. Locate the lower trailing arms (part # 52136) and the lower trailing arm mounts (Part
# 69321). Adjust the distance between the knuckles to 29 3/4”.The rear portion of the
lower trailing arm mounts will bolt to the bottom of the frame with the (2) 1/2 x 1 1/2”
bolts, (use the nut insert Part # 69446). The front portion of the trailing arm mount will
weld to the frame. The rear holes in the bottom of the frame/trailing arm mount must be
drilled. The side with the 1/4” threaded holes goes on the outside to attach the
Kelderman logo plate (Part # 69340).

Weld the front of the bracket to the frame
and wrap the corners 1/2” back




9. Locate the upper air bag mounts (Part # 69439DS and 69440PS). The passenger
side has the upper panhard bar mount integrated into the bag plate). Locate the upper
shock mounts (Part # 69316DS and 69319PS). Remove the bump stops from the
bottom of the frame and keep the hardware. These bolts and nuts are used to bolt the
upper air bag mounts to the bottom of the frame. Fasten the top of the air bag mounts
to the factory hitch mount with the (2) 5/8” x 2” bolts. The side of air bag mounts fasten
to the frame with the 5/8” x 4 1/2” bolts. The shock mount needs to be on the outside of
the frame when installing the 5/8” x 4 1/2” bolt. The shock mount also shares the

5/8” x 4 1/2” bolt. To attach the passenger side shock mount, you will need to remove
the factory exhaust hanger and cut off the outer bracket that bolts to the frame. Use
the factory bolts that held the exhaust hanger in place to fasten the shock mount. If the
truck has a 5th wheel hitch, the shock mount will fit behind it and will share the bolt.
Use the supplied spacer on the front 5/8” bolt between the hitch and the frame. Torque
the 5/8” bolts to 150 ft./Ibs.

Driver’s side rear shock mount will use The forward portion of the shock mount will
the exhaust hanger bolts as shown bolt to the 5th wheel hitch mount, if equipped

NG
\ ~ . LTEA |

N g
,//,”




Factory hitch plate Factory bump stop
bolts shown

%ﬂips—them installed on upper
-Shock mount airbag mount

[

=
§
DY

1/4” thick washers fit between

Drivers side shown
hitch plate and frame

7



10. Locate the accumulator tanks (Part # 69150DS and 69150PS) and the 3/4” air line.
Fasten the air bag into the upper air bag mounts with the 3/8” x 1” bolt. Torque the bolt
to 35 ft./Ibs. Torque the bottom bolt of the air bag to the spacer to 35 ft./Ibs.

The bottom bolt on the spacer that connects the spacer to the lower air bag mount can
be torqued to 100 ft./Ibs. Insert the air fitting and tighten to 35 ft./Ibs. Make sure the
fitting is pointing to the rear of the truck. Install the accumulator tank where the rear
leaf spring shackle attached to the frame. Use the OEM leaf spring bolt to fasten the

tank in place. Make sure the large port is facing towards the air bag. Torque the bolt to
135 ft./Ibs.

]
S
=
<
|
=
s
B
-]
w
a




11. Locate brake line extension bracket. It fastens to the original parking brake
location. Remove the lower cable from the factory mount and install the provided
re-location bracket. Use the supplied 3/8” x 1” bolt to fasten the relocation bracket to
the original factory mount. Shown below.




12. Locate the track bar (Part # 69470) and the spacers (Part # 18785 and 18786).
Fasten the track bar into the passenger side lower air bag mount with the 3/4” x 3-1/2”
bolts. Use a spacer on each side to center up the heim end. The other end of the track
bar fastens into the pan hard bar drop on the drivers side upper air bag mount with a
3/4” x 3-1/2” bolt. Use the spacers to center up the heim. Set the center to center
measurement 34-1/4” and torque the 3/4” bolts to 200 ft./Ibs. Once the install is
compete, measure each side of the frame to the tire to make sure the axle is centered.

If not, shorten or lengthen the bar as needed.

&

}
|
I
|

|
1

i -




13. Locate the shocks. They mount in the upper shock mount with the 1/2 x 3” bolt
and into the lower axle clamp with the 1/2 x 3” bolts. Depending which shock you
have, it may or may not require spacers (Part # 18769). Torque the 1/2” bolts

to 85 ft./Ibs.




14. Locate the upper sway bar end link mounts (Part # 69335DS and 69338PS) and
sway bar (Part # 1139-182KLD). These mount to the frame with D rings (Part #
80140) and 1/2 x 1 1/2” bolts. Torque these bolts to 85 ft./Ibs. Locate the 19” end
links. They fasten to the upper end link mount with the 1/2 x 3” bolts and to the sway
bar with the 1/2 x 3” bolts. Use the factory clamp to fasten to the sway bar and use the
new poly bushing for the larger diameter sway bar. Torque the 1/2” bolts to 85 ft./Ibs.
Make sure the large washer on the bottom end link goes against the poly bushing.

Make sure thick washer goes against
the poly bushing on end link




15. Locate the (optional) Hadley sensor and mount it to the frame just behind the
rectangle opening as shown in the picture below. Drill the holes in the frame with a
13/64” hole and thread the holes to 1/4-20” with a tap. Mount the sensor to the frame.
Place the collar on the top bar 10” from the front knuckle. This should set the linkage
straight up and down.

16. Hook the linkage up to the sensor and collar. The linkage should be around 8 3/8”
center to center. There is a lock pin that needs to be removed when installing or
removing the linkage from the balls on the collar and sensor.

Set collar at 10”

13



17. With the install is nearly complete, inflate the air bags to 8” (measure between the
upper and lower air bag mounts). Adjust the upper trailing arm set to 17” between the
knuckles and the lower trailing arms set to 29 3/4” between the knuckles. Adjust the
track bar set to 34 1/4” center to center. If your truck is a long box, you will need to
space the center carrier bearing down. Use the supplied shims to drop the carrier
bearing 1 1/4”.

18.The best place for the controls box and air tank is where the spare tire originally
went. Use the supplied mounting tabs and weld them to the spare tire carrier. Make
sure to use a battery protection device on the batteries or unhook the batteries before
welding!

Mount one air tank beside the box and mount the other tank on the front side of the
crossmember. Refer to the picture on the next page.

There is also an install video on YouTube that shows how to dial the system in after it
is installed. Our YouTube page can be found at YouTube.com/User/Keldermantrucks.

14



Two tanks plumbed together.
Tank shown mounted to front of spare tire mount/crossmember

15



16



ITEM MO

PART #

DESCRIPTION

1 EFTST |5 ) Lower Aue/Bog Mount 4.5 Axde 1
z A5 (PS] Livevar AsbafBog Mourd 4.5 Ade |
3 EF1EA DS} 457 AxbeyShock Brocket 1
4 EF1ES [P5] 4.57 Aude FEhoCi BroCine ! 1
5 EFT5E [PHE| Crommember 1
& EFAZI Tecalingy ArnyFromis Mount 2
7 725 I Riser 2
B ET48 5T48 Fresione Alr Bog 2
9 1B4578 Troling Arm Enuckle 10008 ]
L) 1B47% Trodlingy Arm Ercils 10005 4
1 213 3£ Tealing Armn Bor 2
12 52124 21.5" Tealling Arm Bor 2
13 e [D%) Uppes Shoci kMount 1
14 EFAIT |F3] Upper Shock Mourit 1
15 7S [CE) End-Link Brocked 1
16 EFI08 |F3] Ersci-Link BroCiost 1
7 ST Flode 14go - Keldesmmon Bodge 2
18 SR (05 Uppesr BoguFrome Mount 1
e EF44D |F3) Upper BogfFrome Moun 1
n £5444 Broke Reloociion Brocked 1
Il EFE Parch Mounting Too 2
22 |113%-182ELD 11391 B2ELD Sweay Bor 1
3 EDN 40 411 EELD 2
4 15755 [PHE] Spocer [SE Ball] 2
5 IEFER Shioci Bushing 2
& EF150 |D5) Acoumulaior Taonk 1
oy EF151 [FE] ACcumuioior Tank 1
B 1&7F7 ¥ End Link 2
I 12208 Jam Muf - 348 2
0 EOICR [FH] Ball Joint Rod End 3/4-15 1 308 1
3l EDI MY [LH] Bl Joint Riod End 34818 x 34 1
az ST 145" Panhard Bor 1
aa IETBE  |Momow Fon Hord Baor ReducenSpoces 308 To 58 Bolt| 2
kTl IETES Wide Pan Hord Bor ReducesSpacer 58 To 34" Bok | 2
-] 5008 Reor Axle Beoke Line Brocket 1
3 1ET&8 Bushing - " OO0 x 8750 x 5425 Thick 2

Thursdery, Morch 30, 2017 325054 PR

UMLESS OTHERWEE SFECFED: | [DESIIM BY PR Propact:
DIMAERSIONS AEE I HCHES
Shall 87 QTY 207 F350 Fickup Dual Rear Whesal
FRACTIOMAL + |#33
AMGULAE ..__..nh_: a5 HEW DiF TIMLE:
Twi PLACE CECIMAL ¢ 3 Run GTY A-Link 4-8" Lift 4.5" Aoxde

FROFEETARY A RD CORFIDENTLAL

E MfORMANON CONsrED M HE | DWIGE. NO.

ERAWING [ FHE SO0LE FROFERTT OF ELM-£5%018 SCALE: 1:32
NsGEH EELDERRAAM MG PR, AN
FERRCDUPCTION 4 PAET OR A5 & wHOLE R ——

TR THE WRITTEN PERMESICN OF [ Fy N Ep———



